Annex for LTE Band 5 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5_1.4MHz_16QAM_HCH_848.3MHz_RB 1 5 NTNV
e Ant: Ant1
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Hesut
847.5 849 0.003 / ! / / /
849 850 0.003 / 1 849.006  -32.16 -13 Pass
850 850.5 0.1 CHP 2 850.444  49.29 -13 Pass
Band5_1.4MHz 16QAM HCH 848.3MHz RB 6 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
847.5 849 0.013 / ! / / / /
849 850 0.013 / 1 849.000 -31.91 -13 Pass
850 850.5 0.1 CHP 2 850.002  -39.98 -13 Pass
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Annex for LTE Band 5

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.2 B5_3MHz

Band5_3MHz_QPSK_LCH_825.5MHz_RB_1 0 _NTNV
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MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
821 823 0.1 CHP 1 821.727 45654 -13 Pass
823 824 0.003 / 2 823.986  -33.08 -13 Pass
824 827 0.003 / ! / ! / /
Band5_3MHz_QPSK_LCH_825.5MHz_RB_1 0 _NTNV
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Annex for LTE Band 5

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5 3MHz_QPSK_LCH 825.5MHz RB_15 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  hesut
821 823 0.1 CHP 1 822.884  -38.31 -13 Pass
823 824 0.033 / 2 823994 -28.48 -13 Pass
824 827 0.033 / ! / ! / /
Band5 3MHz_QPSK_MCH_836.5MHz_ RB_1 0 NTNV
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Annex for LTE Band 5 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5 3MHz QPSK_HCH 847.5MHz RB 1 0 NTNV
LY Ant: Ant1
Start: 30 MHz
Stop: 8490 MHz
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AverageCount: 30
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Band5 3MHz_QPSK_HCH_847.5MHz RB 1 14 NTNV
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Start: 846 MHz
Stop: 852 MHz
10 BW: 3 kHz
VBW: 9.1 kHz
Detector: RMS
0 TraceType: Average
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
846 849 0.003 / ! / / / /
849 850 0.003 / 1 849.001 -29.53 -13 Pass
850 852 0.1 CHP 2 850.000 4713 -13 Pass
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Annex for LTE Band 5 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5_3MHz_QPSK_HCH_847.5MHz_RB_15 0 NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
846 849 0.03 / ! / / / /
849 850 0.03 / 1 849.000 -29.50 -13 Pass
850 852 0.1 CHP 2 850.014  -35.17 -13 Pass
Band5 3MHz_16QAM LCH 825.5MHz RB 1 0 NTNV
e Ant Ant1
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MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
821 823 0.1 CHP 1 821.734 4785 -13 Pass
823 824 0.003 / 2 823997 -34.06 -13 Pass
824 827 0.003 / ! / ! / /
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Annex for LTE Band 5

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5_3MHz_16QAM LCH_825.5MHz_RB_1 0 NTNV

Ant: Ant1
Start: 30 MHz
Stop: 8490 MHz
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Band5 3MHz_16QAM LCH_825.5MHz _RB_15 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
821 823 0.1 CHP 1 822.944 3747 -13 Pass
823 824 0.033 / 2 823994  -28.98 -13 Pass
824 827 0.033 / ! / ! /
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Annex for LTE Band 5 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5_3MHz_16QAM_MCH_836.5MHz_RB_1 0 _NTNV
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Annex for LTE Band 5 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5_3MHz_16QAM_HCH_847.5MHz_RB_1 14 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
846 849 0.003 / ! / / /
849 850 0.003 / 1 849.003  -31.53 -13 Pass
850 852 0.1 CHP 2 850.000 47.79 -13 Pass
Band5 3MHz_16QAM HCH 847.5MHz RB 15 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHzZ)  MHz)  (MHz)  Mehed  TNeT MHz)  @Bm)  @Bm)  ReSUt
846 849 0.033 ! / / i / i
849 850 0.033 ! 1 849.000 -28.28 13 Pass
850 852 01 CHP 2 850.074 3575 13 Pass
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Annex for LTE Band 5 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.3 B5 5MHz

Band5_5MHz_QPSK_LCH_826.5MHz_RB_1_0 NTNV

Ant: Ant1

Start: 819 MHz
Stop: 829 MHz
RBW: 3 kHz
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TraceType: Averaoge
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819.0 829.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz2)  (MHz) MMz MEod NG MHz)  @Bm)  @Bm)  Result
819 823 0.1 CHP 1 820.022  47.52 -13 Pass
823 824 0.003 / 2 824.000 -35.75 -13 Pass
824 829 0.003 / ! / ! / /
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Annex for LTE Band 5

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5_5MHz_QPSK_LCH_826.5MHz_RB_25 0_NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  nesut
819 823 0.1 CHP 1 822.940 4022 -13 Pass
823 824 0.051 / 2 824.000 -28.96 -13 Pass
824 829 0.051 / ! / ! / /
Band5 5MHz_QPSK_MCH_836.5MHz_ RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band5_5MHz_QPSK_HCH_846.5MHz_RB_1 0 NTNV
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Band5 5MHz_QPSK_HCH_846.5MHz_RB 1 24 NTNV
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MHzZ)  (MHz)  (MHz)  Methed  TNeT MHz)  @Bm)  @Bm)  ReSUt
844 849 0.003 / ! / / / /
849 850 0.003 / 1 849.001 -34.07 -13 Pass
850 854 0.1 CHP 2 850.002 48.89 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

Band5_5MHz_QPSK_HCH_846.5MHz_RB_25_0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
844 849 0.051 ! / / ! / li
849 850 0.051 li 1 849020 -29.71 13 Pass
850 854 0.1 CHP 2 850230 -3743 3 Pass
Band5 5MHz_16QAM LCH 826.5MHz RB 1 0 NTNV
Ant: Ant1

Start: 819 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
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—— Trace
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819.0 829.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
819 823 0.1 CHP 1 822948 4919 -3 Pass
823 824 0.003 i 2 824000 -36.77 13 Pass
824 829 0.003 li / / ! / li
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FCCID: 2BCUE-P8GLOBAL

Band5 5MHz_16QAM LCH_826.5MHz _RB_1 0 _NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
819 823 0.1 CHP 1 822.860 -39.96 -13 Pass
823 824 0.051 / 2 823970 -30.70 -13 Pass
824 829 0.051 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band5_5MHz_16QAM_MCH_836.5MHz_RB_1 0 _NTNV
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5

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band5_5MHz_16QAM_HCH_846.5MHz_RB_1 24 NTNV
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—— Trace
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844.0 854.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHzZ)  (MHz)  (MHz)  Methed  TNeT MHz)  @Bm)  @Bm)  ReSUt
844 849 0.003 / ! / / / /
849 850 0.003 li 1 849014 3550 13 Pass
850 854 0.1 CHP 2 850.806 4968 3 Pass
Band5 5MHz_16QAM HCH 846.5MHz RB 25 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

6.2.4 B5_10MHz

Band5_10MHz_QPSK_LCH_829MHz_RB_1_0_NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
814 823 0.1 CHP 1 822.900 48.86 -13 Pass
823 824 0.003 / 2 823.996  -50.29 -13 Pass
824 834 0.003 / ! / / / /
Band5_10MHz_QPSK LCH _829MHz_RB_1 0 NTNV
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Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band5_10MHz_QPSK_LCH 829MHz_RB 50 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band5_10MHz_QPSK_HCH_844MHz RB_1 0 _NTNV
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839 849 0.003 / ! / / / /
849 850 0.003 / 1 849.001 -49.08 -13 Pass
850 859 0.1 CHP 2 850.001 -48.84 -13 Pass

Page 82/ 86



Annex for LTE Band 5

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band5_10MHz_QPSK_HCH_844MHz_RB_50_0 NTNV
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839 849 0.1 / ! / / /
849 859 0.1 / 1 849.000 -32.75 -13 Pass
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814 823 0.1 CHP 1 822049 4978 A3 Pass
823 824 0.003 i 2 823998 4952 13 Pass
824 834 0.003 I / / I / I
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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814 823 0.1 / 1 822960 41.35 -13 Pass
823 824 0.101 / 2 823.980 -3542 -13 Pass
824 834 0.101 / ! / ! /
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FCCID: 2BCUE-P8GLOBAL

Band5_10MHz_16QAM_MCH_836.5MHz_RB_1 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band5_10MHz_16QAM_HCH_844MHz_RB_1 49 NTNV
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849 850 0.003 li 1 849001 4976 13 Pass
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Band5 10MHz 16QAM HCH 844MHz RB 50 0 NTNV
Ant: Ant1

Start: 839 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 1001
SweepTime: 2.53 ms
-| Sweep: Single

Level (dBm)

—— Final Data
—— Trace
| | | —— Limit
-80 - - - - - - - - :
839.0 859.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
839 849 0.1 / ! / / / /
849 859 0.1 li 1 849000 -3559 13 Pass
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